0 0

Instrument box 12 V, 1D30 - 1D81C, 1D90V

Item no.: 01407000
Instrument box 12 V, 1D30 - 1D81C, 1D90V

available for 1D30, 1D31, 1D40, 1D41, 1D50, 1D60, 1D80, 1D81, 1D81C, 1D90V

503,31 €
excl. VAT, plus * Shipping costs
609,01 €
incl. VAT, plus * Shipping costs
Currently not available
National 3 - 4 days
Europe - days
International - days

Specification

Engine family:
D
Engine type:
1D30 , 1D31 , 1D40 , 1D41 , 1D50 , 1D60 , 1D80 , 1D81 , 1D81C STAGE V , 1D90V
Engine number:
1D30.18 , 1D31.16 , 1D31.17 , 1D40.19 , 1D41.16 , 1D41.17 , 1D50.11 , 1D50.12 , 1D60.26 , 1D80.24 , 1D81.19 , 1D90V.10
serialnumber:
07116... , 07117... , 07319... , 08819... , 08926... , 09024... , 09218... , 09416... , 09417... , 10911... , 10912... , 11310...
Voltage:
12 V

Description

This article is suitable for the following engines:
Hatz 1D30, Hatz 1D31, Hatz 1D40, Hatz 1D41, Hatz 1D50, Hatz 1D60, Hatz 1D80, Hatz 1D81, Hatz 1D81C, Hatz 1D90V

The article consists of:
1 piece 00716311 Armature box
1 piece 01032100 Vehicle cable 400 mm
1 piece 01088700 Vehicle cable 300 mm
3 pieces 01089100 Vehicle cable 300 mm
1 piece 01089200 Vehicle cable 300 mm
1 piece 01089801 Diode with cable
1 piece 01089901 Diode with cable
1 piece 01090100 Automotive wire 100 mm
1 piece 01090201 Diode with cable
1 piece 01097600 Automotive wire 150 mm
1 piece 01150101 Diode with cable
1 piece 01406800 Automotive wire
1 piece 03356800 Automotive wire 150 mm
1 piece 03509211 Front part of instrument box
2 pieces 03666700 Mounting bracket
1 piece 05004300 Marker for terminal strip
1 piece 40009700 Bulb 12 V / 2 W
1 piece 40028200 Hexagon nut M5
2 pieces 40091400 Sealing plug
3 pieces 40096000 Sealing plug
3 pieces 50049300 Oval-head screw M5 x 10 mm
2 pieces 50147100 Hexagon nut M4
2 pieces 50158800 Cheese head screw M4 x 20 mm
1 piece 50159011 Cable plug
1 piece 50159100 Hexagon nut
1 piece 50160500 Rubber grommet
1 piece 50605200 Terminal strip
1 piece 50605300 Marking strip
2 pieces 50160800 sealing plug
1 piece 50176500 Control lamp
1 piece 50191400 Plug-in sleeve
1 piece 50275802 Control relay 12 V
1 piece 50276000 Plug-in socket
1 piece 50276502 Glow start switch
1 piece 50276600 Plug-in sleeve housing
1 piece 50276700 Plug-in sleeve housing
4 pieces 50606200 Combination screw M6 x 12 mm
1 piece 50358400 Cable tie
1 piece 50358400 Cable tie

Only use our original OEM quality from Hatz.
Articles marked as replica, comparison and gray goods do not meet the high quality standards and may cause irreparable damage.


You can find this item in the spare parts list in the following formats: 0000 014 0700000 014 070 00, 014 070 00, 01407000, Hatz 01407000, 01407000 Hatz, HAT01407000,

You have questions? We have the answers!

Contact form